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INSTRUCTION MANUAL
REVISION 1

OMPHOBBY

Thank you for choosing OMPHOBBY products.The M4 is the latest
technology in rotary wing RC models, designed in Germany by Jonas
Wackershauser. Please read this assembly manual carefully before
assembling and flying your new M4 helicopter. We recommend that you
keep this manual for future reference.
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INTRODUCTION i & V-4

Thank you for choosing OMPHOBBY products. The M4 Helicopter is designed as an easy to use, fully featured Helicopter R/C model capable of all
styles of rotary flight. Please read this manual carefully before operating the model and follow all precautions, limitations and recommendations in the
manual. Be sure to retain the manual for future reference, routine maintenance, and tuning.

The M4 is a new product developed by OMPHOBBY. It features the best design available on the Mini-Heli market to date, providing high flight stability
for beginners, full aerobatic capability with virtually unlimited control power for advanced pilots, as well as unsurpassed reliability for all customers.
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WARNING LABEL LEGEND #r £t 4 U

WARNING || Mishandling of the helicopter and failure to follow these instructions may result in damage, injury or death.
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CAUTION || Mishandling due to failure to follow these instructions may result in danger.
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® FORBIDDEN || Do not attempt under any circumstances
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IMPORTANT NOTES %/ ]

R/C helicopters, including the OMPHOBBY M4, are not toys. R/C helicopters utilize various high-tech components and technologies to provide superior
flight performance. Improper use of this product can result in damage to property, serious injury or even death. Please read this manual carefully before
using and make sure to be conscious of your own personal safety, the safety of others and your environment when operating OMPHOBBY products.
Manufacturer and seller assume no liability for the operation or the use of this product. The OMPHOBBY M4 is intended for use only by adults with
experience flying remote control helicopters at a legal flying field. After the sale of this product, OMPHOBBY cannot maintain any control over its
operation or usage.
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RC Helicopters require skill to operate. We recommend that inexperienced pilots obtain the assistance of an experienced pilot before attempting to fly
our products for the first time. Local expert assistance is the best way to assure proper assembly, setup, and safe flight of your model.

Any damage or dissatisfaction as a result of crashes, incorrect setup, modifications or lack of necessary user skill are not covered by any warranty
and cannot be returned for repair or replacement.

Please contact our distributors for technical support and parts supply if you experience problems.
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SAFETY NOTES %4 7F & H T

CAUTION
EE

Fly only in safe areas, at a safe distance from other people. Do not operate R/C aircraft within the vicinity of homes or crowds of people. R/C aircraft may
suffer accidents, failures,and crashes due to a variety of reasons including, but not limited to: Lack of maintenance, pilot error and radio interference. Pilots
are responsible for their actions, as well as damage or injury occurring during the operation of their R/C aircraft models.
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M4 Precautions before use i i i 41

Vs 3

()™ | LOCATE AN APPROPRIATE LOCATION iz A4 AR

#iE

To ensure the safety of yourself, others and your model, do not fly near airports, buildings, roads, crowded areas or high voltage cables.

R/C helicopters can fly at high speed and have rotor blades spinning at high RPM, thus posing a certain degree of potential danger during
operation. Choose a legal and safe flying field consisting of flat, smooth ground without obstacles, other people, animals etc.

For the first flights, please choose a legal flying field with ample clear space. Flying over long grass reduces damage in the event of a crash.
Consider the use of a training landing gear. Do not fly your model in inclement weather, such as rain, wind, snow or darkness.
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FORBIDDEN V= vy
® sy | PREVENT MOISTURE J2 & 31 5%

R/C models are composed of many precision mechanical and electrical components.

Itis critical to keep the model and associated equipment away from moisture and other contaminants.The introduction or exposure to water or moisture

in any form can cause the model to malfunction, resulting in loss of control or a crash. Do not operate or expose the model to rain or moisture.
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Please use only genuine replacement parts listed in the manual to ensure correct operation. Use of non-standard or damaged parts voids the
product warranty and may cause danger. This product is designed for leisure R/C modelling, do not use the model for other purposes.
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WARNING | OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT
L [ (S

Before turning on your model and transmitter, check with other RC model users in the area that it is safe to fly.

For inexperienced pilots, the guidance provided by an experienced pilot can be invaluable for the assembly, setup, tuning, trimming and first
flight. (It is recommend to practice with computer-based flight simulator beforehand.)
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WARNING
¥ | SAFE OPERATION %44k

Operate this helicopter within your ability. Do not fly under the influence of perception-altering substances, as well as when you're sleep deprived. It

may result in danger or injury.
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CAUTION
HE | ALWAYS BE AWARE OF THE ROTATING BLADES iz &g # 1 % 1F

During the operation of the helicopter, the main rotor and tail rotor will be spinning at very high rotation speeds. Rotor blades are capable of
inflicting serious to lethal bodily injury and damage to the environment. Be conscious of the hazards posed by the spinning rotor blades and
maintain safe distance from the helicopter at all times.

Always fly the model a safe distance from yourself and others, as well as your surroundings. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately turn off the model and transmitter and remove battery after you have landed the model.
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CAQHON
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R/C models are made of various forms of plastics. Plastic is very susceptible to damage or deformation due to extreme heat and cold. Make sure not to
store the model near any source of heat, such as direct, strong sunlight or a heater. It is best to store the model indoors, in a climate-controlled,
room-temperature environment.
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AutoCAD SHX Text
(勤练电脑模拟器及)

AutoCAD SHX Text
,避免在浴室或雨天时使用，防止水气进入机身内部而导致机件及电


Self-provided tools H % T. 5

Cutter Knife JJ-1-

Scissors B 7]

/—-.‘©¢

_

Needle Nose Pliers 22

o

Diagonal Cutting Pliers 7} 14

s

Philips Screw Driver #2421

il

Hex Driver (1.5 & 2 & 2.5mm) /\ ffi 2 42

Viscous grease;E i

AB glue ABJ

CA Gluel#iifig | Threadlocker BAEU

BOK 1 i

e

O

—

Apply Threadlocker
i IR i

Apply NO Threadlock
T 5 B PR 22 i

)‘\‘@

O

Apply MEDIUM CA
A5 FH B ) i

When you see the marks as below, please use glue or grease to ensure flying safety.

WHU TR S HEPR, s LIRS, DR TR,

S

0

Apply Petroleum-Based,
Light Viscosity Lube

NI

Apply Synthetic
Grease
NI T

&2

Repeat Multiple Times
BEZR

E@]

Loosely Tighten
S

O

Fully Tighten
TEAITE

Use AB glue
fHiFIABJZ

WWW.OMPHOBBY.COM

3} A=




Specifications Z 4%

786mm

128mm

Specifications Z 4l %

@ Length: 786mm

@ Height: 226mm

@ Main Blade: 385mm

@ Main Rotor Diameter: 875mm
@ Tail Rotor Diameter: 190mm
@ Flying Weight: 1370g

Features B 14F 15

® Hl&K: 786mm

® HlL&E: 226mm

® IEEKE: 385mm
@ LiEtHER: 875mm
® EieEEZ: 190mm
® L LEHFEL): 1370g

@ Large pitch range main rotor design for extreme control power in any situation
@ Highly compact flight mechanics design

@ Lightweight carbon fiber and aluminium airframe design

@ Streamlined low wind resistance canopy design

@ Frame mounted XT60 connector for easy battery connection

@ Open frame design for easy wiring and serviceability
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N V=F

Installation steps ZHEHRE

1-1 Cyclic Servo Assembly

M4-101

Partially pre-assembled parts are loosely screwed together without thread locker/glue
Recommendation: Loctite 243 for screws, Loctite 648 for bearing seats.

2% The ball joint screw should be screwed
into the outer hole of the servo arm.

Servo Swashplate (X3)

Servo Arm (X 3)

1 @ —=> ©

g

M2 Nylon locknut (X3)

Servo Arm (X 3)

oo

7
s

Socket cap screw
M2x4mm (X 3)

M2x4mm (X 3)

© ]

Socket cap screw

© 40

Ball Joint Screw - L4. 65 (X3)

o
—1

M2 Nylon locknut (X3)

Ball Joint Screw - L4. 65 (X3)

1-2 Servo Rack Assembly

Socket cap screw

M2x4mm (X2) f}:@

Bearing #8x®14x4mm (X2)

Socket cap screw /.

M2x4mm (X2) —q

Socket cap screw
M2x4mm (X2)

. %
X% Note: All servo wires should exit the servo rack in one position, which should be aligned with the rear of the frame.

X Note: In a crash, the servo arm spline can strip.

X The servo wires can be wrapped around the core of the servo rack to shorten them neatly.

Servo Rack (X1)

© ]

Socket cap screw
M2x4mm (X 6)

Bearing #8x®14x4mm (X2)

~
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N V=F

Installation steps

LRI

1-3 Tail servo assembly

Ball Joint Screw - L4. 65 (X1)

M4-103

M2 Nylon locknut (X 1)

Socket cap screw
M2x4mm (X1) \—=a

%

Servo Arm (X 1)

Socket cap screw %)
M2x4mm (X2)

S
&
&

é CAUTION
by

% The maximum height of the tail servo,

including servo arm, must be less than 40. Omm.
When the tail servo arm is in the middle position,
the angle relative to the tail servo should be 115°,

as shown above.

[ @ <o

Servo Arm (X 1)

"
§ J

M2 Nylon locknut (X 1)

Bl

Socket cap screw
M2x4mm (X2)

© d0

Ball Joint Screw - L4. 65 (X 1)

H

O

Tail servo mount set (X2)

2-1 Main frame tail servo assembly

Main Frame (right)

Socket cap screw ,—
M2.5x5mm (><2)

Main Frame (left) (X1)

Main Frame (right) (X1)

© ]

Socket cap screw
M2.5x5mm (X2)

Countersunk head L—"
hexagon socket screw
M2.5x6mm (X2)

M4-202

2-2 Main frame set assembly

Battery mounting
rail (X1)

65A ESC (X 1)

4 R
& fpo———]
G5AESC (X1) Strap (X2)
countersunk head
hexagon socket screw Battery mounting rail (X 1)
M2, 5x6mm (X2)
J

www
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Installation steps ZHDE M4

2-2 Main frame set assembly 1] [[ﬂ ﬂ @

@ St ket Step socket cap screw CZ'E)OPY(ffaZTe support Shim

’ €p Socket cap SCI’M\\ A M2. 5x6m (X 2) rubber (X $2.5x95x0. 5mm (X 2)
L) W2 sx6m (X2 & & (e

—a/ " ) sl M4-202

- ) % (X2)

Square Frame Brace (X 1) ) i \ = X { '\- . Canopy frame

g ) TSI~ support rubber (x2)

[ NG

; §
(SN @\ - . { -
- X ¥ . | .
~. N . N
S~ T ~J - %

/‘\‘@
.“\7 ?ZD
Tail Boom Mount set o\ - s Socket cap screw
(X2) / o g M2. 5x5mm (X 18)
Socket cap screw % Do not tighten the M2.5x8mm clamping screws on the tail boom mounts.
M2. 5x8mm (X 2) % Note: The clamping screws should be inserted from right side to prevent
M4-202 interference with the tail rotor linkage.
| 3 bed 11X
. |
= | | | ® o
Tail Boom Mount set (X2) Square Frame Brace (X1) X Brace (X1) ;; C::;::p&c;:‘;/ ;'; C::;::p(fgw
|

Square Frame Brace Assembly /(2-3 Motor assembly

S

Socket cap screw
9

a1/ M3xt4mm (X2) = £
(Already installed with retaining compound) l = 2

Shim ¢3. 05x®4. 5x0. 5mm (X2) h I

I Main Rotor
Shaft (X 1) (o) ——

Main Rotor Shaft (X 1)

Iready installed with retaining compound

E Bearing #3x#6x2. 5mm (X 4) }
(A )

\dler Pulley (X 2)

LEE R R
LR R R

% Note that the main =
pulley flange carbon -
plates are recessed one Main Pulley (X 1)

side to suit countersunk countersunk head hexagon socket
SCrews. = > screw M2x3mm (X 12)

- Main Pulley Flanges (X2)
Socket cap screw M2.5x15mm (X 1)
Nyloc NutM2.5 (X 1)

Bushing $3x#4x2 (X2)

&

ldler Cone (X2)

Square Brace (X1) Main Pulley (X 1)

;_ WWW.OMPHOBBY.COM
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N V=F

Installation steps 3R

2-4 Motor and servo assembly

Socket cap screw
7M3x14mm (x3) \E—a

Main Plate (X1)

Socket cap screw
—q / M2.5x5mm (X4)

| =0 | @

) Socket cap screw
Main Plate (X1) M2.5x10mm (X 4)

© @

Socket cap screw Socket cap screw
M2.5x5mm (X 4) M3x14mm (X3)

Socket cap screw
M2.5x10mm (X4) \ &y

These four screw holes are
reserved for installation of the the
motor roll bars in a later step.

\\

www
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Installation steps ZHEHRE

N V=F

mount assembly

2-5 Landing gear and flight controller .

205

Socket cap screw

¢ X

—1 M2.5x8mm (X4)
™~

Canopy Mounting - 7z ¢
Post (X2) ) .
- b
~ S

Swashplate Guidance
Plate (X1)

Ner”

Flight Control Mounting
Plate (X1)

Countersunk head
hexagon socket screw
M2.5x5mm (X 6)

Socket cap screw
=4/ M2.5x5mm (X8)

% Attach the landing skid
mount to the side frame
before installing the landing

gear.
Landing Skid

Mount set (X2)

Landing gear (X1

Socket cap screw
—1/ M2.5x10mm (X2)

~ Mount (X1)
.

) Socket cap screw
M2.5x12mm (X2)
‘

gL

Canopy Mounting Post (X2)

| &=

Swashplate Guidance Plate (X1)

| ]

Swashplate Guidance Mount (X 1)

ﬂ © ©
©) ©)

Flight Control Mounting Plate (X1)

© dJ

Socket cap screw
M2.5x8mm (X4)

©

countersunk head
hexagon socket screw
M2.5x5mm (X8)

Swashplate Guidance

Countersunk head

M2.5x5mm (X2)

Canopy support
brace (X1)

5

y

>

3

—

hexagon socket screw /?

Receiver Mounting

Plate (X 1)

Receiver Mounting Plate (X1)

© ]

Socket cap screw
M2.5x5mm (X 8)

(I

Landing gear (X1)

© ]

Socket cap screw
M2.5x10mm (X2)

Landing Skid
Mount set (X2)

@ ]

Socket cap screw
M2.5x12mm (X2)

[

Canopy support (X1)

wseessssss. WWW.OMPHOBBY.COM
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N V=F

Installation steps 3R

3-1 Tail rotor assembly

Socket cap screw
M2x6mm (X2)

M2 Nylon locknut
(X1)

Q/Ball Joint Screw - L4.65 (X1)
?ZD Ball Joint Screw - L4.65 (X 1) Socket cap screw
Socket cap screw . e 62
M2xdmm (X2) Shim

$2x®3. 2x0. 5mm (X 2)
% Use the outer hole for long throw tail servos U:]]} ﬁ L

like the OMPHOBBY DS2312T. If you are using
a short throw tail servo, use the inner hole to
achieve adequate tail travel.

4.5mm Tail Slider
Joint (X2)

Tail Slider Joint
Bushing (X2)

Socket cap screw
c—1/ M2x6mm (X2)
(Already installed with retaining compound)

Shim
G6x@7x1mm (X 1)

Apply thread-lock into threaded holes | M4-301
to avoid contamination of bearing.

Tail Bellcrank Base (X1)

Tail bellcrank Arm (X 1)

Tail Slider Bridge (X1)

[ L

Tail Bellerank (X1)
Flanged Bearing
$2x$6x3mm (X 2)

O O
o
[¢]

Tail bellcrank Arm (X 1)

gy=—)—

Tail boom (X1)

4

Tail Bellcrank Base (X 1)

© U

© ]

Socket cap screw
M2x6mm (X2)

| ©

Shim
#2x93. 2x0. 5mm (X 2)

Tail Housing Mounting Brace (X 1)

© g

M2 Nylon locknut (X 1)

N

% Note that the raised
face of the tail slider yoke
must face the bearing.

Tail Slider Ring Set (X 1)

Tail Slider Ring (X 1)

Bearing
$6x®10x3mm (X 2)

(Already installed with retaining compound)

i1l
< Tail Slider Sleeve (X 1)

(Already installed with retaining compound)

¢ The tail slider comes pre-assembled
with thread locker from the factory, there
is no need to disassemble it again.

WWW.OMPHOBBY.COM _ s
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Installation steps ZHDE M4

3-1 Tail rotor assembly

Tail Housing Mounting Brace (X1)

,,,, Tail boom (X1)

X Firstinsert the mount

into the tail boom and align it with the
four screw holes.

Tail Pulley Guidance
Flange (X2)

Tail Pulley Pin

% Then install the tail case, tail shaft, belt
X $2x9. 5mm (X 1)

and pulleys onto the boom. Work from right
to left for easiest assembly.

Tail Case
. Crossmember (X1)
% Insert the tail pulley pin ( //)/
after the tail rotor shaft >

passes through the tail pulley.

e
il

///
<" Tail Pulley

Socket Cap screw /'«

M2.5x8mm (X 1)\ &
Tail Slider Ring Set (X 1) XON=2

Tail Fin (X 1)

Socket cap screw
M2.5x8mm (X 1)

_«\ Socket cap screw
—a / M2.5x6mm (X2)

Tail Case Side
Plate (X2)

Flanged Bearing
P5xP13x4mm (X2)

Socket cap screw
M2.5x8mm (X2)

)

wseessssss. WWW.OMPHOBBY.COM
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N V=F

Installation steps ZHLE
Tail Control Rod Guide (X 1)
1
i 0) S N
(=) LS =
about 180mm about 270mm
M4-301
~

-RC)

e

[ ==

=

Tail Case Side Plate (X2) Tail Fin (X1) Tail Pulley (X1) Tail Pulley Guidance Flange (X2) |  Tail Rotor Shaft 5x58mm (X 1) Tail Belt (X 1)
]

o o | © o H] i ' ] ]
| -,

' . . , ' ) Socket Socket
Tail Pulley Pin 2x9.5 (X1) Tail Case Crossmember (X1) ;?:gfi?:;rg?z) Tail Control Rod Guide (X 1) M;?S:ﬁr(;ang s(c;ezv)v M()Zc.5>e(8rc:r$1 s(c)r(er)l )
3-2 Tail blade Set installation
Ball Joint Screw - L3 (X2)
—
Thrust Bearing
83x06x2.8 (X2) (&

~

(Items are shipped pre-lubricated)

NS

Bearing
$3xP6x2. 5im (X 4)

(Already installed with retaining compound)

Tail Rotor Blade Grip (X2)

Inner Dia. : Large

Inner Dia. : Small

Shim
$3x94. 5x0. 2mm (X 2)

WWW.OMPHOBBY.COM _ s
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Installation steps ZHEHRE

N V=F

3-2 Tail rotor assembly

o

Shim

Tail Blade Grip

Socket cap screw

—u/ M2xémm (X2)

92x94. 5x0. 2mm (X 2)

Tail Rubber
Damper
Shore (X2)

= (&
) D

£

@

k

(

=

_©__

Set (X1)

Tail Rotor Hub

(X1)

Tail Damper
Shim (X2)

A
a

(@ 5~
ALK

—4
A%

(Ch=z

)
€
Y

1
/.

(C=6\

%+ Note: The round screw head
seat must face outward

© ]

Tail Bellcrank Pin (X 2)

Tail Damper Shim (X2)

© 1

Tail Rubber Damper
80° Shore (X2)

X Note: Make sure the tail mechanics are easy and smooth to move. If
they aren't, loosen the six tail case screws, tweak the tail case alignment
until the mechanism runs smoothly, then tighten them crosswise as
indicated above.

;_ WWW.OMPHOBBY.COM
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M4 Installation steps %GR

3-3 Tail boom, tail servo linkage rod assembly C/

M4-303

[ Y e— —] ©

Tail servo linkage rod (X 1) 4.5 linkage ball set (M2.5) (X2)

© BE==| © ]

. Self-tapping screws
Control Rod Joint (X2) M2«8mm (X 1)

@ f
X Pay close attention to the twist direction of \\‘rél \
the belt. The belt should be pulled straight \u(@\
through the boom. Rotate the free end 90° as ‘ )
shown to achieve proper tail rotor rotation. Do =

not twist the belt further than 90°.

/
o
—i

X After the tail belt is tensioned, tighten the
two clamping screws left loose in step 2-2 to
secure the boom in place.

i The tail boom can be pushed further
inward to give the belt more slack for
installing it onto the main pulley.

Screw the M2x8 self tapping screw to the tail control rod guide after
inserting the control rod into the guide’s slot. Do not over-tighten the screw.

S g
q > ° o ) }v/ )

Pull the tail boom backwards to tension the belt, to ensure % V k| D
that the flying power is effectively transmitted to the tail. But >0 S

do not pull the belt too tight to avoid power loss, and also not /)

- too loose, as too much loosening can cause the belt to skip —
"~ teeth, vibrate, and wear. 7
N Center distance approx 544mm =
4.5 linkage ball set (M2.5) (X2) Tail servo linkage rod (X1) Control Rod Joint (X2)

X The control rod ends should be sand and glued onto the carbon rod with AB
glue/Epoxy, avoid using Superglue/CA. Pay attention to the correct rod length.
X Use sand paper on the rod ends to roughen them and make insertion into the joint easier.

WWW.OMPHOBBY.COM _ s
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Installation steps ZHEHRE

N V=F

4-1 Swashplate assembly

X
4.5mm linkage Bl Swashplate (X 1)

Joint Set (X 6)

Servo linkage (X3) S

Socket cap screw
M2.5x8mm (X 1)

Motor roll bar (X2)

Main shaft clamping
—l

° .'j" N
% =~
4) T~
7)) ~. \%/
T~ ) ¢
— —1

#Z131mm

¢ Make three linkages of the same length, note that
turnbuckles feature one right hand and one left hand thread
each. The tapered side of the turnbuckle faces down. The ball
joint’s flat spot with OMP logo faces outward when connecting
the linkages with the ball screws. The turnbuckles can be
adjusted in length without removing them from the helicopter.

Socket cap screw
M2.5x6mm (X4)

4-1 swash plate assembly

Swashplate Bearing
Retainer (X1)

Swashplate Hub (X1)

_«O\ Guidance Ball

t—yg / Screw (X1) %

X The swashplate comes pre-assembled
with thread locker from the factory, there
is no need to disassemble it again.

Bearing
®20x$27x4mm (X 1)
d)

(Already installed with retaining compoun

Socket cap screw
9211 M2xdmm (X7)

Motor roll bar (X2)
) /@) E(Already installed with retaining compoundJ

= 0| (Items are shipped pre-lubricated)

)T Swashplate Connector (X1)

Z\ Shim

—a =

Ball Joint Screw - L3 (X6)

3 ©

Main shaft spacing ring (X 1)

Swashplate Joint Seat (X2)

Swashplate Spherical Joint

98x911x6 (X1) CE —o—

Servo linkage (X3)
4.5mm linkage Ball Joint Set (X 6)

© ]

Socket cap screw
M2.5x8mm (X 1)

Swashplate Outer
Ring (X1)

©

Socket cap screw
M2.5x6mm (X4)

$2x®4. 3x0. 5mm (X 3)

wseessssss. WWW.OMPHOBBY.COM
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Installation steps 3R

/‘\‘@

o

4-2 Main rotor hub assembly

Bearing $2x$5x2. 5mm (X 4)
(Already installed with retaining compound)

Swashplate Driver
Arm (X2)

Shim
$2x93. 2x0. 5mm (X 2)

[Bearing #5x810xdmn (X 4)

(Already installed with retaining compoundJ

Swashplate Driver Pin
$2x9. 5mm (X 2)

Ball Joint Screw - L3 (X2)

Swashplate Driver

Joint (X2)
Thrust Bearing
$5x910x4mm (X2) \&=

(Items are shipped pre-lubricated)

Main Rotor Blade
Grip (X2)

Shim

Main Rotor Blade
Grip Arm (X2)

Inner Dia. : Large

\%,
&\ Socket cap screw
@/ M2.5x6mn (X4)
Socket cap screw
M3xémm (X2) S
{
Damper Shim (X 2) \

M

Shore #5x#10x8 (X2)

®5x99x0. 6mm

Spindle Shaft
$5x73mm (X 1)

ain Rotor Rubber Damper

Y

O\ Socket cap screw
?Z@ M2x16mm (X2)

N\
X The stepped side of the shim faces

Inner Dia. : Small

.

outwards toward the blade grip.

WWW.OMPHOBBY.COM _ s
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Installation steps ZHDE M4

‘ £)38mm ‘
4-2 Main rotor hub assembly é@g@:@
Socket cap screw % Make two linkages of the same length, note that
_ M2.5x15mm (X1) turnbuckles feature one right hand and one left hand
— @/ thread each. The tapered side of the turnbuckle faces
down. The ball joint’s flat spot with OMP logo faces
. outward when connecting the linkages with the ball
ain rotor hub set (X1) 9 J

screws. The turnbuckles can be adjusted in length
without removing them from the helicopter,

4.5mm linkage Ball |
Joint Set (X4)

% First fix the XT60 plug holder (optional) to the
battery plate with countersunk head screws, then
insert the XT60 plug through the XT60 plug holder
support and secure it in place with set screws.
Lastly, tie the battery to the tray with battery straps.

Countersunk head
hexagon socket screw
M2x6mm (X2)

!///—:
X The main rotor hb thrust beg and rubber dampers are subject to high
flight forces and thus should be periodically inspected and lubricated, and, if
worn or damaged, replaced. When flying hard at high rotor speeds, the
inspection interval should be reduced. Replace on condition to ensure flight
safety.

M4-402

D

6S Battery (X1) Main rotor hub set (X 1)

Battery strap (X2)

Setscrew
M3x3mm (X2)

Battery panel set (X1)

E

@ (- TS | XT60 plug holder set (X 1)

Battery panel set (X 1) XT60 plug holder set (X 1) Battery strap (X2)

X Can optionally be added as per pilot preference.

) ) Countersunk head hexagon Socket cap screw Setscrew
Main rotor hub linkage (X2) socket screw M2.5x15mm (X 1) M3x3mm (X2)
4.5mm linkage Ball Joint Set (X4) M2x6mm (X2)

M2.5 Nylon locknut (X 1)

;_ WWW.OMPHOBBY.COM
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M4 Installation steps %GR

4-3 Rotor blade installation

Main rotor 385mm (X2)
Socket cap screw ( Thread
length 4mm)

M2x12mm (X2) Socket cap screw

M3x18mm (X2)

M3 Nylon locknut (X2)

M4-71mm tail root blade, such as RT-71, as well as the
blade (X2) OMPHOBBY 71mm tail blades. RT-72
don't require these.

X Please make sure to only use precisely balanced tail roto
blades from reputable manufacturers. The M4's tail rotor spins

at very high RPM during flight, even slight imbalances in the tail

blades can place high stress on the tail mechanics.
X Properly tighten the main and tail rotor blades so that they

do not fall under their own weight, but are easy to move in the
blade grips. Over-tightening may cause damage to the rotor

( ﬁM4—403 blade and compromise flight safety.
1= 1| | =) ﬂ @
Main rotor 385mm (X2) M4-71mm tail blade (X2) Shim

$2x98x0. 2 (X4)

© 4@ d| o © 4

Socket cap screw Socket cap screw
(Thread length 4mm) M3x18mm (X2)
M2x12mm (X2)

M2 Nylon locknut (X2) M3 Nylon locknut (X2)

WWW.OMPHOBBY.COM _1
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Installation steps ZHDE M4

4-4 ESC, FC, Battery installation

% Recommended battery weight: 295-330g
Possible max battery dimensions in mm:
35x40x160  35x43x140
35x46x130  35x48x120
35x50x110  35x53x90
35x55x70

Canopy Rubber
Grommet (X2)

Canopy Rubber Grommet (X2)

wseessssss. WWW.OMPHOBBY.COM
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Operation settings #R{FEE M4

Collective pitch and rotor speed recommendations

Flying Style Recommended RPM Range s:ﬁgr:mended Collective Pitch
Hovering 1600-2000RPM +51 90
Low RPM 3D 1600-2000RPM +17°
Sport 1600-2200RPM +12°
Aerobatics 2200-2400RPM +14°
Soft 3D 2400-2600RPM +14°
Hard 3D 2600-3000RPM +14°
Tareq Alsaadi 3500RPM +12°

e Maximum Rotor Speed: 3500RPM

e Maximum Collective Pitch below 2000RPM: £17°

e Maximum Collective Pitch above 2000RPM: £14°

e Maximum Collective Pitch above 3000RPM: +12°

e Recommended Rotor Blades: RotorTech 385mm Ultimate, OMPHOBBY 385mm.
e For running rotor speeds above 3000RPM, use of the 88t tail pulley is strongly

recommended.
4000
<0 sl ettt ot D S ot A e DA A A A A O R 1P - — i I
X875 |
Y3500
Legend
3000 — Throttle vs Rotor Speed
==M4 RPM Limit
Bailout Range X70 |

£ 2500 Y 2800
=
8
& 2000 ]
5 X50 |
3 YZOOO!
o

1500 IXSO

|Y1200
1000
500
0
0 10 20 30 40 50 60 70 80 90 100

Throttle %
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Spare parts Pack FRALEC{- M4

Spare parts Pack

Model Quantity
Socket cap screw M2x4mm 2

Socket cap screw M2.5x5mm
Socket cap screw M2.5x6mm
Socket cap screw M2.5x8mm
Screw | Socket cap screw M2.5x10mm

= =N

Countersunk head hexagon
socket screw M2x3mm

Countersunk head hexagon
socket screw M2.5x5mm
Washers ®2xd4.3x0.5mm
Washers ®2xd8x0.2mm
Washers ®3xd4.5x0.2mm
Washers [\yashers d5xd6x0.5mm
Washers ®2x®3.2x0.5mm
Washers ©8.05x®10x0.2mm

WINDNREREDNNIDNN D

% Add 8x10x0.2mm shims between motor and pulley. Adjust the amount of
shims later as necessary to ensure the belt runs centered.

[¢]
¢]

Ol )

Motor specifications

V8108 KV205 36N42P

R = WWW.OMPHOBBY.COM
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Servo & Motor Spec

el S A2 5

Servo Spec
OMPHOBBY M4 Micro Tail Servo
Model 2312T Operating Voltage: 4, 8V-8. 4V
Working pulse length: 500-1000us Max Freq: PWM max. 560Hz
Connector: 3P Dupont Wire length: 220mm
Servo Arm: Smm 25T Operation Angle: 140 Deg
Item: Spec
Operating Voltage: 7.4V
Dead Band: 2u
Stall Current 1.7A
Operating Speed(no load): 0.053sec/60°
Torque: 3. bkg. cm
Stall Torque: Tkg. cm
Weight 21g
OMPHOBBY M4 Micro cyclic Servo
Model 2312C Operating Voltage: 4. 8V-8. 4V
Working pulse length: 800-2200us Max Freq: PWM max. 333Hz
Connector: 3P Dupont Wire length: 220mm
Servo Arm: Smm 25T Operation Angle: 140 Deg
Ttem: Spec
Operating Voltage: 7.4V
Dead Band: 2u
Stall Current L.7A
Operating Speed(no load): 0.073sec/60°
Torque: 4, 9kg. cm
Stall Torque : 9kg. cm
ESC 6bA Specification
Continuous/Peak current|65A/100A
Input voltage 3-6S Lipo HV

BEC

6V/7.4V/8. 4V*, 10A

Input/output wire

Ix Black & 1x Red 10AWG Silicon wire / 3x Black 10AWG Silicon wire.

Size/Weight

60x36x18. 5mm / 65¢g

Wire Connections

1. Throttle signal/BEC output wire (Black, Red, White): Plugs into the receiver
The white wire carries the throttle signal,

throttle channel.

black wire carry the BEC voltage and ground.

2. RPM signal wire (Yellow): Plug into the RPM input port.

Throttle calibration procedure

(If

(Important:Please make the throttle calibration for the first time using ESC!!!)

the red wire and

applicable)

Turn on the transmitter, move the
throttle stick to the top possition

B

Connect the battery to the ESC
and wait for about 2 secs

The motor will
beep for twice,
then move the

When the motor emits
“Beep. ..Beep”, means the (ﬁ
—

ESC is ready to work.

throttle stick to

<

The motor will beep serceral sounds
sounds time presents the amount of the
battery cells

the bottom
position in 2 &/
4 Secs. ©G@

WWW.OMPHOBBY.COM
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Accessories package MEifffL

N V=F

Model: ~ OSHM4001B Package: Hang tag +PE bag
fig fF4i 5 : OSHM4001B IR R+PES
Product name: Main Plate (Black)

FCMF4aRs: ML e CGRED

Model: ~ OSHM4001S Package: Hang tag +PE bag
Fid (4 5 OSHM4001S AT iR +PESE
Product name: Main Plate (Silver)

FCfF4aRR: KL ER GRED

Model:  OSHM4002B Package: Hang tag +PE bag
Fid {4 5 OSHM4002B kT3 iR +PESE
Product name:Swashplate (Black)

FifE & pk: A CRED

Model:  OSHM4002S Package: Hang tag +PE bag
Fi 4 5 OSHM4002S keI iR +PESE
Product name:Swashplate (Silver)

o4 Fx: URHEAL CIRED

IR

Socket cap screw M2.5x10mm (X 4)

Socket cap screw M2.5x10mm (X4)

Model:  OSHM4003B Package: Hang tag +PE bag
Al 4 OSHM4003B BRI i R+PESR
Product name: Servo Mount (Black)

P14 Bk SERLIELE SO 288 CRED

Model:  OSHM4003S Package: Hang tag +PE bag
B4 5 OSHM4003S AT i F+PEAY
Product name: Servo Mount (Silver)

FC 4 Bk MERLIEDE S84 (HRE)

Model:  OSHM4004
R4S : OSHM4004

Product name: Cyclic Servo Set
AfE 4R fELAl

Package: Hang tag +PE bag
Ay i R+PESE

Model:  OSHM4005
44 5 : OSHM4005

Product name: Main Rotor Shaft
BofE 8 T4

Package: Hang tag +PE bag
Ay i R+PESE

Bearing #8x®14x4mm (X2)

Bearing #8x®14x4mm (X2)

Fo,

Socket cap screw M2x4mm (X 3)
Ball Joint Screw - L4. 65 (X1)
M2 Nylon locknut (X1)

Q ¢

Model:  OSHM4006

Ji 144 5 OSHM4006

Product name: Feathering Shaft
e 42 # Bl

Package: Hang tag +PE bag
By i R+PESRE

Model:  OSHM4007B Package: Hang tag +PE bag
AL 4% : OSHM4007B A7 FR+PESR
Product name: Main Shaft Clamp (Black)

R fE AR EHIRAR (RE)D

Model:  OSHM4007S Package: Hang tag +PE bag
AL 4 : OSHMA4007S Ry R+PER
Product name: Main Shaft Clamp (Silver)

Fe Pk A EHIRAIR CRED

Model: ~ OSHM4008B Package: Hang tag +PE bag
Fi 4 5 : OSHM4008B Ry R+PER
Product name: Main Rotor Hub (Black)
R4 Ak ERER A e i CRED

o0 o0
o® o°

Socket cap screw M3x6mm (X 4)
Shim @3x®6.5x0. 5mm (X 4)

Socket cap screw M2.5x8mm (X 1)

Socket cap screw M2.5x8mm (X 1)

Socket cap screw M2.5x15mm (X 1)
M2.5 Nylon locknut (X1)

Model: ~ OSHM4008S Package: Hang tag +PE bag
e tt4 5 : OSHM4008S BHTI7: i R+PESE
Product name: Main Rotor Hub (Silver)

FefE 2R e EE ()

Model:  OSHM40098 Package: Hang tag +PE bag
Fie 4 5 : OSHM4009B BHTT: i RHPESR
Product name: Main Rotor Blade Grip Set (Black)
Wi LR CRED

Model:  OSHM4009S Package: Hang tag +PE bag
Fic 4 5 : OSHMA4009S R i R+PES
Product name: Main Rotor Blade Grip Set (Silver)
[EERiEN 3 S iNE Jub)

Model:  OSHM4010B Package: Hang tag +PE bag
45 : OSHM40108 ket R +PESE
Product name: Main Rotor Grip Arm Set (Black)

Fe k4 pR: ERER R A CRED

Socket cap screw M2.5x15mm (X 1)
M2.5 Nylon locknut (X1)

Bearing #5x810x4mm (X 4) M3 Nylon locknut (X2)
Thrust Bearing #5x#10x4mm (X 2) Socket cap screw
Shim@5x®6x0.5mm (X 2) M3x18mm (X2)

oo &
ﬁ @t:s@
sslss}

@‘Q
Q@ ® ©®

Bearing #5x$10x4mm (X 4)
Thrust Bearing #5x#10x4mm (X 2) Socket cap screw

M3 Nylon locknut (X2),

Shim®5x@6x0.5mm (X 2) M3x18mm (X2)

@& @&
==
& & & &

Socket cap screw M2. 5xémm (X2)
Ball Joint Screw - L3 (X2)

Model: ~ OSHM4010S Package: Hang tag +PE bag
R4 %5 : OSHM4010S 37 R i R+PESS
Product name: Main Rotor Grip Arm Set (Silver)

FeE 4 PR ERER IO A (R

Model: ~ OSHM4011 Package: Hang tag +PE bag
R4 5 OSHM4011 W47 A R+PESE
Product name: Swashplate Driver Linkage Set

et 4R RS AL

Model: ~ OSHM4012B Package: Hang tag +PE bag
245 : OSHM4012B 477 R - R+PESE
Product name: Swashplate Driver Arm Set (Black)

FC P4 Rk BB ER AR IR 2 (PR )

Model:  OSHM4012S Package: Hang tag +PE bag
R4 5 : OSHM4012S 475 K fR+PESE
Product name: Swashplate Driver Arm Set (Silver)

B4R BRI 41 (R )

@ @
==
& & & &

Socket cap screw M2. 5x6mm (X 2)
Ball Joint Screw - L3 (X2)

&
< N \
SN ) )
< W W

Tail Pulley Pin $2. 0x9. 5mm (X 4)

%@

Socket cap screw M2x16mm (X 2)
Shim $2x®3. 2x0. 5mm (X 4)

Bearing 2x¢5x2. 5mm (X 4)

T
e
°@ ;=0 ®

=
Socket cap screw M2x16mm (X 2)

Shim $2x®3. 2x0. 5mm (X 4)
Bearing #2x#5x2. 5mm (X4)

;_ WWW.OMPHOBBY.COM
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Accessories package MEifffL

Model:

FCfH45: OSHM4013
Product name: Tail Servo Set
T RRAEHLAL

OSHM4013 Package: Hang tag +PE bag

47 K M R+PERE

Model: ~ OSHM4014R-R Package: Hang tag +PE bag
At 45 OSHM4014R-R AT i R+PESE
Product name: Right Main Frame - Viva Magenta
RCHFRRR PG AR CIERLPELD

Model:  OSHM4014B-R Package: Hang tag +PE bag
Fid 4 5 OSHM4014B-R kT3 iR +PESE
Product name: Right Main Frame - Classic Blue

FUAF AR AL IR ()

Model:  OSHM4014Y-R Package: Hang tag +PE bag
FiL {4 5 OSHM4014Y-R AT i R+PESE
Product name: Right Main Frame - Racing Yellow
BLPFAARR: LB AR i)

(X3)

Socket cap screw M2x4mm
Ball Joint Screw - L4.65 (X1)
M2 Nylon locknut (X 1)

Model:

FLfH4i5: OSHM40140-R
Product name: Right Main Frame - Charm Orange
FefEaR: AL AR (IR

OSHM40140-R Package: Hang tag +PE bag

AH IR i R+PESE

Model:  OSHM4014R-L Package: Hang tag +PE bag
FiR 4 5 OSHM4014R-L AT iR +PESE
Product name: Left Main Frame - Viva Magenta

BCfER: AL AR CELEELD

Model: ~ OSHM4014B-L Package: Hang tag +PE bag
Fil £ 51 OSHM4014B-L AT i RHPESE
Product name: Left Main Frame - Classic Blue

BfER: LS iR (2

Model: ~ OSHM4014Y-L Package: Hang tag +PE bag
Fi 5 OSHMA4014Y-L ke R +PESE
Product name: Left Main Frame - Racing Yellow

e Ak ZENLE AR GEds)

Model:

FLH4i 5 OSHM40140-L
Product name: Left Main Frame - Charm Orange

FefEa: e iR ROk

OSHM40140-L Package: Hang tag +PE bag

BRI i R+PESE

Model:  OSHM4015 Package: Hang tag +PE bag
F2fF4i S : OSHMA4015 AT R +PESE
Product name: Swashplate Spherical Ball Joint

e A4 AR I s

Model:  OSHM4016B Package: Hang tag +PE bag
FCE4 5 OSHM4016B ke R +PESE
Product name: Swashplate Guidance Mount (Black)
BfE AR R SR 3 (R

Model: ~ OSHM4016S Package: Hang tag +PE bag
o4 5 OSHM4016S Ry R+PER
Product name: Swashplate Guidance Mount (Silver)

BAE A FR R SR 3 (i)

@ @ @ &

Socket cap screw M2. 5x8mm (X 4)

(SYSREYEH

Socket cap screw M2.5x8mm (X4)

Model:

AL H4i 5 OSHM4017
Product name: Swashplate Guidance Plate

e 2R R S FIAR

OSHM4017 Package: Hang tag +PE bag

TR MR+PELE

Model:  OSHM4018B Package: Hang tag +PE bag
Fe 4 5: OSHM4018B BHTT: i RHPESR
Product name: Tail Boom Mount (Black)

R AR R E R CRED

Model:  OSHM4018S Package: Hang tag +PE bag
T2 fF4i S : OSHM4018S Wy i R+PES
Product name: Tail Boom Mount (Silver)

B4R R

SEJE (D

Model:  OSHM4019B Package: Hang tag +PE bag
R4S : OSHM40198 ket R +PESE
Product name: Square Frame Brace (Black)

B4R TR CRED

Countersunk head hexagon
socket screw M2. 5x5mm (X 2)

I
Socket cap screw M2. 5x5mm (X 4)
Socket cap screw M2. 5x8mm (X 1)

I
Socket cap screw M2. 5x5mm (X 4)
Socket cap screw M2.5x8mm (X 1)

Model:

45 OSHM4019S
Product name: Square Frame Brace (Silver)

Rtk s R BRI GRED

OSHM4019S Package: Hang tag +PE bag

AH )7 fR+PESE

Model:  OSHM40208 Package: Hang tag +PE bag
P45 OSHM4020B T i R+PESE
Product name: Idler Pulley Set (Black)

Model:  OSHM4020S Package: Hang tag +PE bag
e 4 5 : OSHM4020S HT7: R+PESE
Product name: Idler Pulley Set (Silver)

Bt Bk AR CRED

Model:  OSHM4021B Package: Hang tag +PE bag
FCfH4 5 : OSHM4021B H77K: fiR+PESE
Product name: X Frame Brace (Black)

FAE AR HLE IS (R ED

Rt B sk R CRED

Bearing $3x®6x2. 5mm (X 4)
Bushing #3x®4x2mm (X2)
Socket cap screw M3x14mm (X2)
Shim $3. 05x$4. 5x0. 5mm (X 2)

@)@
Do—®

@ ()@

Bearing #3x®6x2. 5mm (X 4)
Bushing #3x@4x2mm (X2)
Socket cap screw M3x14mm (X 2)
Shim $3. 05x$4. 5x0. 5mm (X 2)

Socket cap screw M2.5x5mm (X 4)

WWW.OMPHOBBY.COM —1
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Accessories package MEifffL

N V=F

Model: ~ OSHM4021S
i f4 s OSHM4021S 3y R i R+PESE
Product name: X Frame Brace (Silver)

FCF AR ML IR ()

Package: Hang tag +PE bag

Model:  OSHM4022

e {45 : OSHM4022
Product name: Battery Rail
B AR it G5

Package: Hang tag +PE bag
AT MR+PES

Model:  OSHM4023B Package: Hang tag +PE bag
Fie 45 : OSHM4023B %7 i R+PES
Product name: Main Pulley 99t (Black)

FCAE SRR LD A (RED

Model:  OSHM4023S Package: Hang tag +PE bag
o4 5 OSHM4023S keI iR +PESE
Product name: Main Pulley 99t (Silver)

FLfF 2R LR (RE)

Socket cap screw M2.5x5mm (X 4)

"5

Socket cap screw M2. 5x5mm

(X6)

Socket cap screw M2. 5x15mm (X 1)
Countersunk head hexagon socket
screw M2x3mm (X12)

M2.5 Nylon locknut (X1)

Socket cap screw M2. 5x15mm (X 1)
Countersunk head hexagon socket
screw M2x3mm (X12)

M2.5 Nylon locknut (X1)

Model:  OSHM4024 2
Fit 4 5 OSHM4024 BRI i R+PESR
Product name: SUNNYSKY R80-5

P 1444 7k 81084 /1L

Package: Hang tag +PE bag

Model:  OSHM4025 Package: Hang tag +PE bag
B4 OSHM4025 BT i RHPER
Product name: Canopy Mounting Post

ACAF AR Sk e

Model:  OSHM4026 Package: Hang tag +PE bag
Al 4 51 OSHM4026 AT i RHPESE
Product name: Flight Control Mounting Plate
B2k R ER

Model:  OSHM4027R Package: Hang tag +PE bag
FCH4i 5 OSHMA4027R ke R +PESE
Product name: Landing skid - Viva Magenta

Fof 4k A CIERLELD

T

Socket cap screw M2. 5x8mm (X 4)

Countersunk head hexagon
socket screw M2.5x5mm (X 4)

Il

(x2)
(x2)

Socket cap screw M2. 5x10mm
Socket cap screw M2. 5x12mm

Model:  OSHM4027B N
BLfH4 5 OSHM4027B WA BR+PES
Product name: Landing skid - Classic Blue

FefE 4 A (i)

Package: Hang tag +PE bag

Model:  OSHM4027Y Package: Hang tag +PE bag
B4 5 OSHM4027Y BRI R +PEAE
Product name: Landing skid - Racing Yellow

R AR AR GETD

Model:  OSHM40270 Package: Hang tag +PE bag
B4 5 OSHM40270 ke R +PESE
Product name: Landing skid - Charm Orange
BfE4a R AL (IR

Model: ~ OSHM4028B Package: Hang tag +PE bag
Fi 4 5 OSHM4028B Ry R+PER
Product name: Landing Skid Mount set (Black)

BEfE 4R BISERDE . CRED

7 1

Socket cap screw M2. 5x10mm (X 2)
Socket cap screw M2.5x12m (X 2)

Socket cap screw M2.5x10mm  (X2)
Socket cap screw M2.5x12m (X 2)

i

(x2)
(x2)

Socket cap screw M2. 5x10mm
Socket cap screw M2. 5x12mm

Socket cap screw M2. 5x5mm (X 8)

Model:  OSHM4028S N
FLIH4i 5 OSHM4028S WHIT A MR+PELE
Product name: Landing Skid Mount set (Silver)

R P4 AR E . (R

Package: Hang tag +PE bag

Model: ~ OSHM4029 Package: Hang tag +PE bag
F2fH4i 5 OSHMA4029 WA MR+PELE
Product name: Receiver Mounting Plate

BLARAS R HfehL AR

Model:  OSHM40308 Package: Hang tag +PE bag
Fc 4 5 : OSHM4030B R i R+PES
Product name: Tail Bellcrank (Black)

BefE R AR CRED

Model:  OSHM4030S Package: Hang tag +PE bag
45 : OSHM4030S )R fi-RHPESY
Product name: Tail Bellcrank (Silver)

BUPRASFR: RRARRRHER:E CHRE)

Socket cap screw M2.5x5mm (X 8)

Countersunk head hexagon
socket screw M2.5x5mm (X 2)

Flanged Bearing @2x@6x3mm (X 2)

Flanged Bearing @2x@6x3mm (X 2)

Model:  OSHM4031B
Feft4i 5 OSHM4031B WA f-RHPESR
Product name: Tail Bellcrank Base (Black)

FLAEA R AP SO (BB 5)

Package: Hang tag +PE bag

Model: ~ OSHM4031S Package: Hang tag +PE bag
R4 5 OSHM4031S T i R+PESE
Product name: Tail Bellcrank Base (Silver)

FRfF AR RRARHR SO (R )

Model:  OSHM4032 Package: Hang tag +PE bag
T2 45 : OSHM4032 AT R+PESE
Product name: Tail Bellcrank Arm

FefE R AR B EE

Model:  OSHM4033B Package: Hang tag +PE bag
FefH4i 5 : OSHM4033B 3053 R +PESS
Product name: Tail Housing Mounting Brace (Black)

BUPRAA R OB P [ e B (B )

=
~NTPY

Socket cap screw M2x6mm (X2)
Socket cap screw M2.5x8mm (X 2)
Shim $2x®3. 2x0. 5mm (X 2)

=
N

Socket cap screw M2x6mm (X2)
Socket cap screw M2.5x8mm (X2)
Shim $2x®3. 2x0. 5mm (X 2)

Socket cap screw M2x4mm (X2)

AR
JUU U

Socket cap screw M2. 5x8mm (X4)

WWW.OMPHOBBY.COM
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Accessories package MEifffL

Model: ~ OSHM4034R Package: Hang tag +PE bag
Fig R4 5 : OSHMA4034R IR R+PES
Product name: Tail Fin - Viva Magenta

RCfFams: BEER CGEAREL)

Model: ~ OSHM4034B Package: Hang tag +PE bag
Fid (4 5 OSHM4034B AT iR +PESE
Product name: Tail Fin - Classic Blue

RCfFafs: BEER (B

Model:  OSHM4034Y Package: Hang tag +PE bag
Fi 45 OSHM4034Y kT3 iR +PESE
Product name: Tail Fin - Racing Yellow

FefFsafc: BEER Gl

Model:  OSHM40340 Package: Hang tag +PE bag
4 5 OSHM40340 keI iR +PESE
Product name: Tail Fin - Charm Orange

Ao pk: REER AR

Socket cap screw M2. 5x8mm (X 2)

T

Socket cap screw M2.5x8mm (X2)

Socket cap screw M2.5x8mm (X2)

Socket cap screw M2.5x8mm (X2)

Model:  OSHM4035B Package: Hang tag +PE bag
Bl 4 OSHM4035B BRI i R+PESR
Product name: Tail Side Plate Set (Black)

R AR CRED

Model:  OSHM4035S Package: Hang tag +PE bag
AL fF4%: OSHM4035S AT i RHPESE
Product name: Tail Side Plate Set (Silver)

Bk ROR (RED

Model:  OSHM4036B
Fe 45 : OSHM40368
Product name: Tail
BofF AR iR

Package: Hang tag +PE bag
keI iR +PESE
Flange Set (Black)
CGRED

Model:  OSHM4036S Package: Hang tag +PE bag
Fit 4 5 OSHM4036S AT iR +PELE
Product name: Tail Pulley Flange Set (Silver)

Aok IR IR A iR

Tail Case Crossmember (X1)
Flanged Bearing #5x®13x4mn (X2)
Socket cap screw M2.5x6mm (X2)

Tail Case Crossmember (X1)
Flanged Bearing #5x$13x4mm (X2)
Socket cap screw M2. 5x6mm (X 2)

N\

N\

QO

Model:  OSHM4037B Package: Hang tag +PE bag
B {4 5 OSHM40378B T MF+PESR
Product name: Tail Pulley 22t (Black)

FCfE 4 RIFBITR (RE)

Model:  OSHM4037S Package: Hang tag +PE bag
AL F4 % : OSHM4037S AT i R+PERE
Product name: Tail Pulley 22t (Silver)

R AR RS GRED

Model:  OSHM4038 Package: Hang tag +PE bag
Fi 4 5 OSHM4038 Ry R+PER
Product name: Tail Linkage Guide

RO AR FRAENUER SO R

Model:  OSHM4039S Package: Hang tag +PE bag
FCf4 5 OSHM4039S @R i R+PESE
Product name: Tail Linkage Rod Set (Silver)

FefE 2R RACHUERFE (RE)

Tail Pulley Pin #2. 0x9. 5mm (X 1)

Tail Pulley Pin $2. 0x9. 5mm (X 1)

Self-tapping screws M2x8mm (X 1)

N0

y
4

Model:  OSHM4040
AL 4 5 OSHM4040
Product name: Tail Boom

Bfr e RE

Package: Hang tag +PE bag
I i R+PESE

Model: ~ OSHM4041B Package: Hang tag +PE bag
Fe 4 5: OSHM4041B BHTT: i RHPESR
Product name: Tail Blade Grip Set (Black)

FefE 2o RIER AL (R

Model: ~ OSHM4041S Package: Hang tag +PE bag
FEFF4i S : OSHMA4041S Wy i R+PES
Product name: Tail Blade Grip Set (Silver)

B2 AR Rk GRED

Model:  OSHM40428 Package: Hang tag +PE bag
e 4 5 : OSHMA4042B A4 R MAR+PES
Product name: Tail Pitch Slider Set (Black)

Fe Pk 4 FR: RARRR B4l (B

Bearing $3x®6x2. 5mm (X 4)
Thrust Bearing ¢3x#6x2. 8mm (X 2)p1p Nylon locknut (X2
Shim #3x®4. 5x0. 2mm (X 2)
Shim $2x#8x0. 2mm (X 4)

Socket cap screw
M2x12mm (X2)

Bearing #3x®6x2. 5mm (X 4)
Thrust Bearing $3x#6x2. 8mm (X2)y1p Nylon locknut (X2
Shim ¢3x®4. 5x0. 2mm (X 2)
Shim ¢2x®8x0. 2mm (X 4)

Socket cap screw
M2x12mm (X2)

Bearing 96x®10x3mm (X2)

Shim ¢6x®7x1mm (X 1)

Socket cap screw M2xémm (X2)

Tail Slider Joint Bushing $2x®3x3mm (X 1)

Model:  OSHM4042S Package: Hang tag +PE bag
FEfH4 5 OSHM40428 AT R+PESE
Product name: Tail Pitch Slider Set (Silver)

e 4P RARIRI B AL CHRED

Package: Hang tag +PE bag
B3T3 i RHPESE

Model:  OSHM4043

R4 5 OSHM4043

Product name: Tail Rotor Shaft
FAF A7 Rl

Model: ~ OSHM4044

R4 5 OSHM4044

Product name: Tail Spindle Shaft
R AR el A2

Package: Hang tag +PE bag
W37 i R+PESE

Model: ~ OSHM4045
FefH4i 5 : OSHM4045
Product name: Timing Belt

BRfE R [R5 B

Package: Hang tag +PE bag
3T i R+PESE

Bearing #6x$10x3mm (X2)

Shim ¢6x®7ximm (X 1)

Socket cap screw M2xémm (X2)

Tail Slider Joint Bushing #2x®3x3mm (X 1)

®©

O
0. @

Socket cap screw M2x6mm (X 4)

Shim @2x@4.5x0.2mm (X 4)

&
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Model: ~ OSHM4046 Package: Hang tag +PE bag
B 1F4: OSHMA4046 47 B RHPESRS
Product name: 385mm Main blade

FCF 475 385

Model: ~ OSHM4047 Package: Hang tag +PE bag
Fi2 (4 5 OSHM4047 AT iR +PESE
Product name: OMPHOBBY 71mm Tail blade

FCAE&FK: 71mm)E fie 33

Model:  OSHM4048

FC {45 : OSHM4048

Product name: Battery Tray Set
AU i il

Package: Hang tag +PE bag
Ay MR+PESE

Model:  OSHM4049 Package: Hang tag +PE bag
Fi 4 5 OSHM4049 keI iR +PESE
Product name: 6S 2000mAh HV Battery

ALfF44 75 6S 2000mAh HV it

AL tF45: OSHMA4050 BT i RHPELE
Product name: 65A ESC
FCfH4 K 65AHIA

B4 OSHMA4051 BT i RHPER
Product name: Flight Controller
RfFaAR: ki

oy O | & == © 0o
=
Q j E—T 9 @ = <ﬁ> <i>
Countersunk head hexagon
socket screw M2x6mm (X 6)
Set Screw M3x3mm (X 6)
Model:  OSHM4050 Package: Hang tag +PE bag|| Model: ~ OSHM4051 Package: Hang tag +PE bag|| Model: ~ OSHM4052 Package: Hang tag +PE bag|| Model:  OSHM4053 Package: Hang tag +PE bag

Fil £4i 51 OSHM4052 AT i RHPESE
Product name: Servo Arm Set

e R EpLE

Fit 4 5 OSHM4053 AT iR +PELE
Product name: Canopy mount set

RO AR Sk B

!
!
!

{
©
@

N
!
N

Model:  OSHM4054 Package: Hang tag +PE bag
M4 OSHMA054 WA MRPER
Product name: Battery Velcro Strap Set

FefE Ak kLA

Model:  OSHM40558 Package: Hang tag +PE bag
AL 4 : OSHMA4055B A7 FR+PESR
Product name: Tail Servo Mount Set (Black)

FfF AR RAENLIEEE (R

Model:  OSHM4055S Package: Hang tag +PE bag
AL 4 OSHMA4055S Ry R+PER
Product name: Tail Servo Mount Set (Silver)

HefE R RAEHLIE E I (RED

Model: ~ OSHM4056 Package: Hang tag +PE bag
B4 5 OSHM4056 3 i R+PESE
Product name: Main Rotor Damper Set

R4k B

Socket cap screw M2.5x5mm (X 2)

Socket cap screw M2.5x5mm (X 2)

Model: ~ OSHM4057 Package: Hang tag +PE bag
AL fH4i 5 OSHM4057 WHIT A MR+PELE
Product name: Feathering Shaft Damper Spacer

FofE A Bin e

Model:  OSHM4058 Package: Hang tag +PE bag
F2fH4i 5 : OSHM4058 47K i R+PESE
Product name: Main Rotor Thrust Bearing

FefE AR eI bR

Model:  OSHM4059 Package: Hang tag +PE bag
4 5 : OSHM4059 BHTT: - R+PESE
Product name: Tail Rotor Thrust Bearing

FefE A RIS R

Model: ~ OSHM4060
F2H4i 5 : OSHMA4060
Product name: Blade Caddy
BfE AR 39T

Package: Hang tag +PE bag
AR R+PESE

Model: ~ OSHM4061R Package: Hang tag +PE bag
2145 OSHM4061R TR i R+PESE
Product name: Canopy - Viva Magenta

R4 S8 CIEFLARAD)

Model: ~ OSHM4061B Package: Hang tag +PE bag
R4 5 OSHM4061B T i R+PESE
Product name: Canopy - Classic Blue

FCfE 4P B (il

Model: ~ OSHM4061Y Package: Hang tag +PE bag
24 5 OSHM4061Y 477 R - R+PESE
Product name: Canopy - Racing Yellow

R 4R L GERERD

Model:  OSHM40610 Package: Hang tag +PE bag
R4 5 OSHM40610 475 K fR+PESE
Product name: Canopy - Charm Orange

BfEamR LR B

; WWW.OMPHOBBY.COM
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Accessories package MEifffL

Model: ~ OSHM4062 Package: Hang tag +PE bag|| Model: ~ OSHM4063 Package: Hang tag +PE bag|| Model: ~ OSHM4064 Package: Hang tag +PE bag|| Model: =~ OSHM4065 Package: Hang tag +PE bag
Fit 44 5. OSHM4062 TR -R+PES Fi2 (4 5 OSHM4063 A7 i R+PESR Fid 4 5 OSHM4064 A7 i R+PESE Fi 4 5 OSHM4065 keI iR +PESE
Product name: Servo Linkage Set Product name: Main Rotor Linkage Set Product name: Ball Joint Screw - L3 (Rotors) Product name: Ball Joint Screw - L4.65 (Servos)
ROPEARR: MR Bl bk The R PR Rk -L3 ALtk BRokig2-14.65

LA AL AU

| \JE
Model:  OSHM4066 Package: Hang tag +PE bag|| Model: ~ OSHM4067 Package: Hang tag +PE bag|| Model: ~ OSHM4068 Package: Hang tag +PE bag|| Model: ~ OSHM4069 Package: Hang tag +PE bag

4% 5 OSHM4066 @R R i R+PESE 3R i R+PESE
Product name: Swashplate Guidance Ball Joint Screw

FefE R MR AR ek kg 22

245 OSHMA4067
Product name: M2 Nylon locknut
BCAE A7 M2JE JepikAg B

{4 = OSHMA4068 keI iR +PESE
Product name: M2.5 Nylon locknut
BAF A7 M2.5J8 b kA £

Bt 4 5 OSHM4069 AT iR +PELE
Product name: M3 Nylon locknut

BAFA 7R M3JE b kag i

<Y
® ®
<Y

‘\3‘
e

5P

2886
B8

Model:  OSHM4070 Package: Hang tag +PE bag
{445 OSHM4070 WA MR+PELE
Product name: Countersunk head hexagon socket screw M2x3mm

Model:  OSHM4071 Package: Hang tag +PE bag
B4 5 OSHMA4071 BRI R +PEAE
Product name: Countersunk head hexagon socket screw M2x6mm

Model:  OSHM4072 Package: Hang tag +PE bag
B4 5 OSHM4072 R i R+PESE
Product name: Countersunk head hexagon socket screw M2.5x5mm

Model: ~ OSHM4073 Package: Hang tag +PE bag
B4 5 OSHM4073 ket R +PESE
Product name: Socket cap screw M2x4mm

R R T3k S AR 42 M2x3mm R AR Tk AN AR 22 M2x6mm R AR TUL A A B2 M2.5x5mm RO AR R Sk S F iR 22 M2xdmm
®®® | BB | BBRY | TEES
' Jd ud uu Jd ud u U Jd U U U
®R® | THB® | YO | TTOS
' Jou Jg ud g u J U uvu Jd U U U
Model:  OSHM4074 Package: Hang tag +PE bag|| Model: ~ OSHM4075 Package: Hang tag +PE bag|| Model:  OSHM4076 Package: Hang tag +PE bag|| Model: ~ OSHM4077 Package: Hang tag +PE bag

FLfH4i 5 OSHM4074 WHIT A MR+PELE
Product name: Socket cap screw M2x6mm

FefE AR UL A AR 22 M2x6mm

F2fH4i 5 : OSHMA4075 WA MR+PELE
Product name: Socket cap screw M2.5x8mm

FfE AR BURESRANAIREL. CEF) M2.5x8mm

AL fH4i 5 OSHM4076 WHITA: MR+PELE
Product name: Socket cap screw(Thread length 4mm) M2x12mm

FeAE a7 BUAE Sk PN A SR A2 (B 20K 4mm) M2x12mm

F2fH4i 5 OSHM4077 WA MR+PELE
Product name: Socket cap screw M2x16mm

BefEa: BUAE K P75 A 38 22 M2x16mm

0000
i

R
R

R
10T

Model: ~ OSHM4078 Package: Hang tag +PE bag
FEfk4 5. OSHM4078 BRI MR+PESR
Product name: Socket cap screw M2.5x5mm

FEE 4R DUAE Sk A7 R 22 M2, 5x5mm

Model:  OSHM4079 Package: Hang tag +PE bag
45 OSHM4079 T i R+PESE
Product name: Socket cap screw M2.5x6mm

FCAE 4 BUAE Sk P97 A R 22 M2, 5x6mm

Model:  OSHM4080 Package: Hang tag +PE bag
T2 45 : OSHMA4080 AT R+PESE
Product name: Socket cap screw M2.5x8mm

A4 BUAE Sk P97 R 22 M2, 5x8mm

Model:  OSHM4081 Package: Hang tag +PE bag
R4 5 OSHM4081 475 K fR+PESE
Product name: Socket cap screw M2.5x10mm

T PE 4R R Sk 9 #8222 M2.5x10mm

TTUOW
SRV

R
T 0T 0

iR
iR
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Model:  OSHM4082
FCfH4 5 OSHM4082 3R - R+PER
Product name: Socket cap screw M3x6mm

FEfF R AL Sk Y75 A1 8242 M3x6mm

Package: Hang tag +PE bag

Model: ~ OSHM4083 Package: Hang tag +PE bag
Fi2 (4 5 OSHM4083 AT iR +PESE
Product name: Socket cap screw M3x14mm

FCPFARR: BRI AIEL CEF) M3x14mm

Model: ~ OSHM4084 Package: Hang tag +PE bag
FC {45 : OSHM4084 AR - R+PER
Product name: Socket cap screw M3x18mm

B PR B SkAAIRE CEF) M3x18mm

Model:  OSHM4085 Package: Hang tag +PE bag
Fi 44 5 OSHM4085 keI iR +PESE
Product name: Bearing @3x@6x2.5mm

A4 FR: 7R @3x@6x2.5mm

i {41 5 OSHM4086 BRI i R+PESR
Product name: Bearing @8x@14x4mm
FefE 47 Hi7ko8xa14x4mm

B4 OSHM4087 BT i RHPER
Product name: Bearing @2x@5x2.5mm
AR 275 i R@2x@5x2.5mm

<= <=> <= <=> S O & & & & = <= = <=
f=—=A f=—=2 f=—=A f==—=2 f=—=A =2 ==~ f=—=2 f=—=2 f=—=A4 =~ =2 ==~ =2
(((a»>)) ()’
(((a)))] (GC__2D)
Model:  OSHM4086 Package: Hang tag +PE bag|| Model: ~ OSHM4087 Package: Hang tag +PE bag|| Model: ~ OSHM4088 Package: Hang tag +PE bag|| Model: ~ OSHM4089 Package: Hang tag +PE bag

AL PE45: OSHM4088 AT i RHPESE
Product name: Bearing @5x@10x4mm
RLIFAEFE: & @5x@10x4mm

Fit 4 5+ OSHM4089 AT iR +PELE
Product name: Bearing @6x@10x3mm
et 75 i @6x@10x3mm

QL 2D ((am))

- >))

Model:  OSHM4090
AL fF4 5 : OSHM4090 T MF+PESR
Product name: Flange bearing @2x@6x3mm

Fic 47 324 iR @2x@6x3mm

Package: Hang tag +PE bag

Model:  OSHM4091 Package: Hang tag +PE bag
B2 45 OSHM4091 A7 FR+PESR
Product name: Flange bearing @5x@13x4mm

R 4R 1Al 7R @5x@13x4mm

Model:  OSHM4092 Package: Hang tag +PE bag
B4 5 OSHMA4092 ke R +PESE
Product name: Bearing @20x@27x4mm

BfE 47K Hli7k@20x@27x4mm

Model: ~ OSHM4093 Package: Hang tag +PE bag
B2 44 55 OSHM4093 AT iR +PER
Product name: Washers (Main Blade Grip Set )

BfF 4R 37 (ERERR)

= &

O O

0000
0000

AANO
POEE

Shim $3x#6. 5x0. 5mm (X 8)
Shim $5x#6x0. 5mm (X 8)

Model:  OSHM4094
e {45 OSHM4094 3 MRAPELRE
Product name: Washers (Swashplate Driver Arm)

FefE i 3y (RN

Package: Hang tag +PE bag

Model:  OSHM4095 Package: Hang tag +PE bag
e 4 5 : OSHM4095 BHTT: i RHPESR
Product name: Washers (Swash plate)

R4 AR 3y (R

Model:  OSHM4096 Package: Hang tag +PE bag
e 4 5 : OSHM4096 BHTT: - R+PESE
Product name: Washers (Tail Blade Grip Set )

RePE 4R T (RIERK)

Model:  OSHM4097 Package: Hang tag +PE bag
AL P45 : OSHM4097 35k MR +PESR
Product name: Washers (2.6mm Tail Blade Spacers)

Fe 4 FR: Hy (2.6mmE R H )

00

Shim $2x#3. 2x0. 5mm (X 8)

Shim $2x®4. 3x0. 5mm (X 8)

Shim $2x®#4. 5x0. 2mm
Shim ¢3x#4. 5x0. 2mm

B © O
O B Y

Shim $2x#8x0. 2m (X8)

Model: ~ OSHM4098B
45 OSHM4098B WA f-RHPESR
Product name Swashplale ring (Black)

)

R4k MRS 5

Package: Hang tag +PE bag

Model:  OSHM4098S Package: Hang tag +PE bag
P45 OSHM4098S T i R+PESE
Product name: Swashplate ring (Silver)

Rt SR WAHE SN CGED

Package: Hang tag +PE bag
W37 i R+PESE

Model: ~ OSHM4099
245 : OSHM4099
Product name: OWB bearing set

FiE P4 Fk: 81080 1 FLHL R [ il 2R 411

Model: ~ OSHM4100 Package: Hang tag +PE bag
e 4 5 : OSHM4100 H77K: fiR+PESE
Product name: Bearing ®15*®24*5

Fic P4 810830 1 L LIR VA ER 4l 7K

SAAAS
AR

Socket cap screw M2x4mm (X 8)
Shim #2x94. 3x0. 5mm (X 6)

M
A AR
SAACA

Socket cap screw M2x4mm (X8)
Shim #2x¢4. 3x0. 5mm (X 6)

One-way bearing #8x$12x12mm (X 1)
Axle #15x$28.5x25.5mm (X 1)
Bearing #8x#12x3.5mm (X 1)

Bearing #8x#14xdmm (X 1)

Shim #10x@12x1mm (X1)

=

Y

—
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Accessories package MEifffL

Model: ~ OSHM4101 Package: Hang tag +PE bag
AL P45 OSHM4101 47 B RHPESRS
Product name: Motor protective sleeve

RO R B

Model: ~ OSHM4102 Package: Hang tag +PE bag
Fi2 14 5 OSHM4102 AT iR +PESE
Product name: Tail Bellcrank Pin M2.5x7x2

R AR AR HE BIM2.5x7x2

Model: ~ OSHM4103
FidfF4hi 5 OSHM4103

Product name: Canopy grommet

FUAF AR Sk

Package: Hang tag +PE bag
Ay MR+PESE

Model:  OSHM4104 Package: Hang tag +PE bag
Fi 4 5 OSHM4104 keI iR +PESE
Product name: Washers (Canopy grommet)

FEPEGRR: A Gt

0 0 U0
SIS

@
=
= v Y
0o o U

\
®'®

©

S

Shim 2. 5x#5x0. 5mm (X 8)

Model:  OSHM4105 Package: Hang tag +PE bag
i {4 5 OSHM4105 BT i RHPELE
Product name: Step socket cap screw M2.5x6mm

FfEaRR: ABTPIAE LA /S fIM2.5x6mm

Model:  OSHM4033S Package: Hang tag +PE bag
AL fF4%: OSHM4033S AT i RHPESE
Product name: Tail Housing Mounting Brace (Silver)

FfE AR RIS AR ESR GRED

Model: ~ OSHM4107
BLIF4 S OSHM4107
Product name: Leveling limiter

BfE R T 2R

Package: Hang tag +PE bag
TR iy R+PESE

Model: ~ OSHM4108 Package: Hang tag +PE bag
A4 : OSHM4108 B i RHPER
Product name: Set Screw M3x3mm

BLfF 4R SoEIRL M3x3mm

LB 8 (® O
L8 B (© 8

AR
000U

Socket cap screw M2. 5x8mm (X 4)

Model: ~ OSHM4109

AL fH4i 5 OSHM4109

Product name: Tail Damper Shim
FofE 4 Rl R ke

Package: Hang tag +PE bag
By i R+PESRE

Model:  OSHM4110 Package: Hang tag +PE bag
B4 5 OSHM4110 BRI R +PEAE
Product name: Tail Rubber Damper Shore

RfE A RepilE

Model: ~ OSHM4111
RLIF4 S OSHM4111
Product name: Washers (Idler

BofF A 3y sk B d

Package: Hang tag +PE bag
Ay f-R+PER
Pulley Set)

Model: ~ OSHM4112 Package: Hang tag +PE bag
B4 5 OSHM4112 3 i R+PESE
Product name: Universal Ball Joint

e PE 4R 4 BEATER 4

@

Shim 3. 05x$4. 5x0. 5mm (X 8)

Model: ~ OSHM4113 Package: Hang tag +PE bag
45 OSHM4113 BHTI7: i R+PESE
Product name: Countersunk head hexagon socket screw M2.5x6mm

FEAEA AR Tk S A B 22 M2.5x6mm

Model: ~ OSHM4114B Package: Hang tag +PE bag
FiE (45 : OSHM4114B BHTT: i RHPESR
Product name: Tail Slider Bridge (Black)

RfE s R CRED

Model:  OSHM4114S
245 : OSHM4114S

Product name: Tail Slider Bridge (Silver)

B2 AR REIRYUE GRED

Package: Hang tag +PE bag
T i R+PESE

Model: ~ OSHM4115
A4S : OSHM4115
Product name: Tail Slider Sleeve

FoAF AR R

Package: Hang tag +PE bag
A4 R MAR+PES

SRS
SRVAVA

-
-

/F

8
IP
18

Model: ~ OSHM4116 Package: Hang tag +PE bag
FfE4i 5 : OSHM4116 37 R i R+PESS
Product name: Rod adjustment wrench

FeAE AR BT

Model: ~ OSHM4117 Package: Hang tag +PE bag
e 145 OSHM4117 WAy MR+PESE
Product name: ESC LCD program card

R4 Rk g R

Model:  OSHM4118
FCf4 5 : OSHM4118

Product name: BlueTooth program Module

AfE AR WA R R

Package: Hang tag +PE bag
W37 i R+PESE

Model: ~ OSHM4119
R4S : OSHM4119
Product name: Mid servo metal arm

BAEARR: e R IR

Package: Hang tag +PE bag
3T i R+PESE

Socket cap screw M2.5x5mm (X 1)
Countersunk head hexagon socket
screwM3x6mm (X 1)

www

.OMPHOBBY.COM _ oo
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Model: ~ OSHM4120 Package: Hang tag +PE bag
Fit 44 5. OSHM4120 4T iR HPESE
Product name: Tail Slider Joint Arm

FCHFAa AR T uaksk e

Model: ~ OSHM4102 Package: Hang tag +PE bag
Fi2 14 5 OSHM4102 AT iR +PESE
Product name: Main Pulley 88t

RCPFRRR: LR A 88T

NN
Socket cap screw M2. 5x15mm (X 1)
Countersunk head hexagon socket
screw M2x3mm (X 12)
M2.5 Nylon locknut (X1)

;_ WWW.OMPHOBBY.COM
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